
PRELIMINARY ENGINEERING REPORT 
 

Tuscarora Township – Phase I Sewer Expansion 
 

Tuscarora Township 
 
 
 
 
 
 
 
 
 

Prepared by: Aaron E Nordman 
Registration State: Michigan 
Registration Number: 49600 

 
Performance Engineers, Inc. 

406 Petoskey Avenue 
Charlevoix, MI 

 

 

 

 

 

Date: 

 

 

 

 

 

 

 

 

Seal 



Tuscarora Township – Phase I Sewer Expansion 
Preliminary Engineering Report 

Project No.: 19-5213 

P a g e  | i 

TABLE OF CONTENTS 
 

1) Executive Summary 
 1.0 Executive Summary………………………………...……………………….1  

2) Project Planning 
2.1 Project Summary – Existing Facility Description………………………….2 
2.2 Project Summary – Proposed Facility Description……………………….2 
[...]
4 STA MACHINE GRADING, MOD 4.2             3,250.00$            13,650.00$         

5 FT CULV, REM, LESS THAN 24 INCH 320.0         5.00$                   1,600.00$           

6 FT CURB AND GUTTER, REM 200.0         3.50$                   700.00$              

7 SYD HMA, SURFACE, REM 1,500.0      4.00$                   6,000.00$           

8 SYD HMA, SURFACE, PULVERIZE 7,133.0      2.25$                   16,049.25$         

9 SYD PAVT, REM 200.0         12.50$                 2,500.00$           

10 EA SIGN, TYPE III, ERECT, SALV 25.0           100.00$               2,500.00$           

11 SYD AGGREGATE BASE, REPLACE ONSITE MATERIALS, 6 INCH 5,000.0      2.50$                   12,500.00$         

12 SYD AGGREGATE BASE, 6 INCH 3,600.0      13.25$                 47,700.00$         

13 SYD SHOULDER CL II, 4 INCH 200.0         13.25$                 2,650.00$           

14 CYD SUBGRADE UNDERCUTTING, TYPE II 800.0         22.00$                 17,600.00$         

15 FT CULV, CL B, 12 INCH 320.0         25.00$                 8,000.00$           

16 FT DEWATERING SYSTEM, TRENCH, WELL POINTS 1,600.0      22.00$                 35,200.00$         

17 FT DEWATERING SYSTEM, TRENCH, OTHER 2,500.0      12.00$                 30,000.00$         

18 FT SEWER, HPDE (SDR-11), 1 1/2 INCH 2,000.0      13.50$                 27,000.00$         

19 FT SEWER, DIRECTIONALY DRILLED, HPDE (SDR-11), 1 1/2 INCH 16,500.0    37.00$                 610,500.00$       

20 FT SEWER, HPDE (SDR-11), 2 INCH 1,600.0      21.00$                 33,600.00$         

21 FT SEWER, DIRECTIONALY DRILLED, HPDE (SDR-11), 2 INCH 4,400.0      40.00$                 176,000.00$       

22 FT SEWER, HPDE (SDR-11), 3 INCH 1,500.0      23.50$                 35,250.00$         

23 FT SEWER, DIRECTIONALY DRILLED, HPDE (SDR-11), 3 INCH 5,800.0      61.00$                 353,800.00$       

24 FT SEWER, HPDE (SDR-11), 4 INCH 600.0         28.00$                 16,800.00$         

25 FT SEWER, DIRECTIONALY DRILLED, HPDE (SDR-11), 4 INCH 1,200.0      70.00$                 84,000.00$         

26 EA SAN SERVICE, PRESSURE 185.0         800.00$               148,000.00$       

27 EA SAN STRUCTURE, 60 INCH DIA., AIR RELIEF 2.0             13,500.00$          27,000.00$         

28 EA SAN STRUCTURE, 60 INCH DIA., CLEANOUT 3.0             11,200.00$          33,600.00$         

29 EA SAN STRUCTURE, 24 INCH DIA., CLEANOUT 16.0           2,950.00$            47,200.00$         

30 EA GATE VALVE AND BOX, 2 INCH 2.0             3,000.00$            6,000.00$           

31 EA GATE VALVE AND BOX, 3 INCH 6.0             4,100.00$            24,600.00$         

32 EA GATE VALVE AND BOX, 4 INCH 12.0           5,200.00$            62,400.00$         

33 EA LIFT STATION - A -             175,000.00$        -$                    

34 EA LIFT STATION - B -             70,000.00$          -$                    

35 EA SAN TIE INTO EX. STRUCTURE, COMPLETE 1.0             7,500.00$            7,500.00$           

36 EA PUMP STATION, INDIVIDUAL, COMPLETE 185.0         10,000.00$          1,850,000.00$    

37 EA LIFT STATION, UPGRADES, COMPLETE 1.0             180,000.00$        180,000.00$       

38 LS TREATMENT PLANT 1.0             850,000.00$        850,000.00$       

39 FT CURB AND GUTTER, CONC, DET C4 200.0         22.00$                 4,400.00$           

40 SYD DRIVEWAY, NONREINF CONC, 6 INCH 200.0         52.00$                 10,400.00$         

41 TON HMA, 4E1, MOD, TOP 1,838.0      120.00$               220,560.00$       

42 LS SITE RESTORATION 1.0             62,450.00$          62,450.00$         

43 EA ABANDON SEPTIC TANK 185.0         750.00$               138,750.00$       

TOTAL PROJECT 5,516,459.25$    

ENGINEERING, SURVEY, & CONTRACT ADMIN (16%) 882,633.48$       

LEGAL & BOND COUNSEL (1.5%) 82,746.89$         

TOTAL PROJECT COSTS 6,481,839.62$    

10% CONTINGENCY 551,645.93$       

TOTAL PROJECT COST ESTIMATE 7,033,485.54$    

ALTERNATIVE 3 - LOW PRESSURE SEWER

ENGINEERS EST 8/23/21



S

S

S

S

S

S

CODP

SS
S

DP

DP

S

S

S

S

S

S S

S
S
SAR

S

S

S
A

NS

S

S

S

S

S

S

S

S

S

S

DP

DP

DP

SAN

S

S

S
S

SAN

S

S
S

SAN

S
S

S
S

S
S

S
SAN

SAN

SSS

CO

SSFM

S
S

FM

SSFMSSFM

S
S

FM

S
S

FM

S
A

N

CO

CO

CO

AR

CO

S
A

N

S
A

N

S
A

N

SS
FM

CO

CO

CO

CO

SS
FM

S
S

FM

SSFM

AR

S
A

N

S
S

CO

S

SS

S

S

AR

CO

S

AR
CO

CO

P
P

P

PP

P

P
P

P

P

P

P

P

P P

P

P

P
P

P

P

PP

P
P

P

P

P

P

P

P

P

P
P

P
PP

PPP

P

PP

P

PP

P

P

P

S
S

FM

CO

SSFM

P
P

P

P
P

P
P
P

P

P
P

P

P
P

P
P

P P

P
P

P

P

P

P

P

CO

E
E

E

E
E

E E E

E

E

P
P
P

P

PS

P
P

PP

P

P

P

P

P

P

P
P P

P

P

P

P
P

P

P

P

P

CO

CO

CO

CO

CO

P

P
P

P

P
P

P
P

P

P

P

P

P

P

P
P

P
P

P

P

PP
P

P
P

P

P

P

P

P

P

P
P

P

P

P

P

P

P

P

P
P

P

P

P

P

P

P

P

P

P
P

P

P

P
P

P

P

P

P

P

P

P

P

P

P

P

P

P

P

P

P

P

P

P

P

P

P

P

P

P

P

P
P

PPP

P

P

P

P

P
P

P

P
P

P
P

P
P

PP
P
P

P
P

P
P
P
P

P
P
P

P

P
P

P

P
P

P P

P

PP

P

P

P

P
P

P

P

P

P
PP

P

P

P

P

P

P

P

PP
P

P

P
P
P
P
PP

P
P
P

P

PPP

P

P

P

P

P
P

P

PPPP

P

P

P
P

P

P

P
PPP

P
P

P P P

P

P
P
P

P
P
P

P
P

P

P
PPPP

P

P

P

P
P

P P P

P P

P

P

P

P P P
P

P

P P P
PP

P

P
P

P
P

P

P
PP

P

P

P
P
P
P
P
P
P

PP P

CO

CO
CO

CO

CO
CO

CO
CO

CO

CO

CO

CO

CO

CO

COCO

CO CO CO

CO

CO

CO CO CO

CO

P

P

P

P

S
A

N

S
A

N

P

P

P

P

P

P

P

SSFM

CO
NS

UL
TA

NT
S

K
:\P

R
O

JE
C

TS
\5

21
3\

D
R

A
W

IN
G

S
\5

21
3_

B
A

S
E

_L
P

S
.D

W
G

 - 
S

E
R

VI
C

E
 A

R
E

A
 - 

P
LO

TT
E

D
 8

/2
4/

20
21

 9
:3

6 
P

M
 B

Y 
A

A
R

O
N

 N
O

R
D

M
A

N

A

B

C

D
D

C

B

A

1 2 3 4 5

1 2 3 4 5

SHEET TITLE

SHEET OF

PROJECT NO:

CAD DWG FILE:

DESIGNED BY:

DRAWN BY:

CHECKED BY:

SEAL

O
W

NE
R

C
O

P
YR

IG
H

T:
 P

E
R

FO
R

M
A

N
C

E
 E

N
G

IN
E

E
R

S
, I

N
C

  2
01

9

M
A

R
K

D
A

TE
D

E
S

C
R

IP
TI

O
N

0
04

-0
2-

20
19

PR
EL

IM
IN

AR
Y 

RE
VI

EW

1
10

-3
0-

20
19

PE
R 

SE
RV

IC
E 

AR
EA

2
02

-2
7-

20
20

PE
R 

SU
BM

IT
TA

L

TU
SC

AR
O

RA
 T

O
W

NS
HI

P

PH
AS

E 
I S

ER
VI

CE
 A

RE
A 

EX
PA

NS
IO

N

TU
SC

AR
O

RA
 T

O
W

NS
HI

P
IN

DI
AN

 R
IV

ER
, M

IC
HI

G
AN

19-5213
5213_BASE
PEI
BWM
AEN

ALTERNATE 3
LPS MAP

C1
1 1

40
6 

P
et

o
sk

ey
 A

ve
n

u
e

C
h

ar
le

vo
ix

, M
ic

h
ig

an
 4

97
20

P
h

o
n

e:
 (

23
1)

 5
47

-2
12

1
F

ax
: 

(2
31

) 
54

7-
00

84

e
rf

o
rm

a
n

c
e

n
g

in
ee

rs
, I

n
c.

w
w

w
.p

er
fo

rm
an

ce
en

g
.c

o
m

C
iv

il 
/ S

tr
u

ct
u

ra
l E

n
g

in
ee

ri
n

g

N
O

R
T

H

00 400'200'

GRAPHIC SCALE
STURGEON ISLAND

(32 REUs - PS)

PHASE I
226 EDUs

PHASE II
185 EDUs

SERVICE AREA SUMMARY
THE SERVICE AREA IS COMPRISED OF THE PRIMARILY

RESIDENTIAL PROPERTIES THAT ARE WEST OF THE EXISTING

COMMERCIAL SEWER DISTRICT TO THE BURT LAKE

SHORELINE.  THE SERVICE AREA IS SUBDIVIDED INTO A

PHASE I THAT INCLUDES THE PROPERTIES NORTH OF MACK

AVENUE TO COLUMBUS BEACH CLUB AND A PHASE II THAT IS

SOUTH OF MACK AVENUE TO THE STATE PARK.  THIS AREA

ENCOMPASSES APPROXIMATELY 200 ACRES AND 411 EDUs IN

TOTAL.     PHASE I IS 121 ACRES AND 226 EDUs AND PHASE II

IS 75 ACRES AND 185 EDUs.

ADDITIONAL SERVICE AREA DETAILS INCLUDE THE

FOLLOWING:

1) ALL OF THE 411 EDUs ARE PROPOSED INDIVIDUAL

GRINDER PUMP STATIONS.

2) THERE ARE NO NEW TOWNSHIP OWNED LIFT STATIONS.

3) THERE WILL BE OVER 28,000 FEET OF NEW FORCE MAIN

WITH ANCILLARY EQUIPMENT.

3) THE INCREASED SERVICE AREA WILL REQUIRE AN

EXPANSION OF THE EXISTING WWTF, APPROXIMATELY

DOUBLING THE CURRENT TREATMENT CAPACITY (50%

IN EACH PHASE).

4) THE EXISTING LIFT STATIONS WILL BE UPGRADED TO

ACCOMMODATE ADDITIONAL FLOW.

BURT LAKE

STURGEON R
IVER

IN
D

IA
N

 R
IV

E
R

BURT LAKE
STATE PARK

COLUMBUS BEACH CLUB

P

CO

AR

S

LS

DP

S

LEGEND
PROPOSED GRAVITY SEWER MANHOLE

PROPOSED FORCE MAIN SEWER CLEANOUT

PROPOSED FORCE MAIN SEWER AIR RELEASE

PROPOSED LIFT STATION

PROPOSED INDIVIDUAL PUMPING STATION

PROPOSED INDIVIDUAL EJECTOR PUMP

EXISTING GRAVITY SEWER MANHOLE

EXISTING DUPLEX LIFT STATION

E

PHASE I & PHASE II
BOUNDARY



Tuscarora Township – Phase I Sewer Expansion 
Preliminary Engineering Report 

Project No.: 19-5213 

 

ATTACHMENT J 

TREATMENT ALTERNATIVE 1 – EXPAND EXISTING  

WWTF ESTIMATE & MAP 



ENGINEER'S OPINION OF PROBABLE COST

Expand Existing WWTF

Item # DESCRIPTION UNITS AMT UNIT COST TOTAL COST

HEADWORKS

1 4" Piping LF 400.00 $32.00 $12,800.00
2 Valve Vault EA 1.00 $7,500.00 $7,500.00
3 Equalization Tank LS 1.00 $27,200.00 $27,200.00
4 Electrical Allowance LS 1.00 $10,000.00 $10,000.00
5 Chemical Feed Upgrades LS 1.00 $15,000.00 $15,000.00
6 Grit Removal/Screening Upgrades LS 1.00 $47,500.00 $47,500.00
9 Controls Integration LS 1.00 $25,000.00 $25,000.00

HEADWORKS SUBTOTAL $145,000

AEROMOD & DISCHARGE
10 Misc. Clear & Grub LS 1.00 $5,000.00 $5,000.00
11 Site Grading LS 1.00 $8,500.00 $8,500.00
12 Misc. Restoration LS 1.00 $12,500.00 $12,500.00
13 Monitoring Wells EA 2.00 $2,500.00 $5,000.00
14 Rapid Infiltration Beds SFT 19500.00 $4.00 $78,000.00
15 AeroMod Package GAL 48000.00 $12.00 $576,000.00
16 Integration LS 1.00 $20,000.00 $20,000.00

AEROMOD & DISPOSAL SUBTOTAL $705,000

CONST. TOTAL $850,000

ENGINEERING, SURVEY, & CONTRACT ADMIN (16%) 136,000.00$       

LEGAL & BOND COUNSEL (1.5%) 12,750.00$         

TOTAL PROJECT COSTS 998,750.00$       

10% CONTINGENCY 80,250.00$         

TOTAL PROJECT COST ESTIMATE 1,079,000.00$    



Project: Tuscarora Twp, MI - Phase II Date: 5-Mar-19
Engineer: Performance Engineering Units: English
Act. Sludge Process: SEQUOX BNR

 

Clarifier
Influent Effluent

Flow (Q), MGD 0.190 Aeration Basin
BOD5, mg/l 240 10.0      Retention Time, hours 24.0
BOD5, lbs/day 380 15.8      Aeration Tank Volume, Mgal 0.190
BODL, mg/l 351      MCRT, days 18.0
TSS, mg/l 280 10.0      Wastewater Temperature, oC 8
TSS, lbs/day 444 15.8 Aerobic Digester
Ammonia-N, mg/l 85.0 1.0      Volume, % of Aeration Tank 64.0
Ammonia-N, lbs/day 134.7 1.6      Maximum Solids Conc., mg/l 15,000
TIN, mg/l 5.0      Maximum Solids Conc., % 1.50%
TIN, lbs/day 7.9      Digester Temperature, oC 8
Phosphorus-P, mg/l 15.0 0.9 * Sludge Holding Tank
Phosphorus-P, lbs/day 23.8 1.4      Volume, % of Aeration Tank 65.5
Net Alkalinity Loss, mg/l as CaCO3 (328)      Maximum Solids Conc., mg/l 30,000

* Assumes Bio-P & Chemical Addition      Maximum Solids Conc., % 3.00%

Mixed Liquor Suspended Solids, mg/l  3,775
Excess MLSS due to Phos-P Uptake/Removal, mg/l 214

Mixed Liquor Volatile Suspended Solids, % 67%
F/M Ratio, lbs BOD5/lb MLVSS 0.09
F/M Ratio, lbs BOD5/lb MLSS 0.06
Organic Loading, lbs BOD5/1000 cf of tank/day 15.0
Oxygen Requirements (Carbonaceous), mg/l/hr 8.37
Oxygen Requirements (Nitrogenous), mg/l/hr 16.10
Solids Production, lbs/day 332
WAS - Solids Wasted per Day, lbs/day 317
WAS - Solids Wasted per Day, gal/day  @ 0.38% 10,054

PROJECTED OPERATING CONDITIONS - AEROBIC DIGESTER

Volatile Solids Loading in Digester, lbs VSS/1,000 cf of tank/day 13
Volatile Solids Reduction in Digester, % 37%
Solids Wasted from Digester, lbs/day 237
Mass Solids Yield in Process & Digester per Mass Influent BOD5, % 66%
Volume Wasted from Digester, gallons/day 1,891
Digester Sludge Age, days 64
Air Required for Stabilization, scfm 100
Air Required for Mixing @ 30 cfm/1000 cf 488

Thickened Sludge Age, days 133
Total Volative Solids Reduction in Digester & Sludge Holding Tank, % 40%
Solids Wasted from Sludge Holding Tank, lbs/day 233
Volume Wasted from Sludge Holding Tank, gallons/day 930

PROJECTED OPERATING CONDITIONS - SLUDGE HOLDING TANK

DESIGN CONDITIONS & PARAMETERS

PROJECTED OPERATING CONDITIONS - AERATION BASIN

Aero-Mod, Inc.
ACTIVATED SLUDGE DESIGN CALCULATIONS



Project: Tuscarora Twp, MI - Phase II Date: 5-Mar-19
Engineer: Performance Engineering Units: English
Diffuser Type Used: Tubular EPDM Fine Bubble

Design Peak Design Peak
   Q, MGD 0.190 0.190    TKNo, mg/l 85.0 126.2
   BODo, mg/l 240 379    TKNassimilation, mg/l 12.8 12.8
   BODrem, mg/l 240 379    TKNrem, mg/l 85.0 126.2
   BODrem, lb/day 380 600    TKNrem, lb/day 134.7 200.0
   O2 Requirement, lb O2/lb BODrem 1.500    O2 Requirement, lb O2/lb TKNrem 4.60

AERATION REQUIREMENTS - FIRST STAGE Design Peak
Removal in First Stage 65% 72.5%

     BODoxy - Oxygen Required  for BOD [Q * BODrem * 8.34 * O2 Req. / 24], lbs O2/hr 15.4 27.2
     TKNoxy - Oxygen Required for TKN [Q * TKNrem * 8.34 * O2 Req. / 24], lbs O2/hr 16.8 27.8

Actual Oxygenation Rate (AOR), lbs O2/hr 32.2 55.0

Standard Oxygenation Rate (SOR), lbs O2/hr 84.2 143.8
      SOR = [(AOR * Cs,20) / (a * Q^(T-20) * (Tau * W * b * Cs,20 - CL) * F)]

Where: Cs,T,H Actual Value of D.O. Saturation, mg/l 9.08 CL Residual D.O. Conc., mg/l 2.0
Cs,20 Steady State Value of D.O. Saturation, mg/l 9.08 T Temperature of Water, oC 20
Tau Oxygen Saturation Value (Cs,T,H/Cs,20) 1.000 F Diffuser Fouling Factor 0.90
a Alpha - Oxygen Transfer Correction Factor for Waste 0.60 Q Theta - Oxygen Transfer Coeff 1.024
b Beta - Salinity-Surface Tension Correction Factor 0.95 Site Elevation, FASL 620
PH Atmospheric Pressure at Site Elevation, psi 14.37 W Omega (PH/Ps) 0.978

     Air Requirement = [SOR / (Oxygen Density * TE% * Diffuser Depth) / 60], scfm 309 527

Where: Oxygen Density, lbs O2/cf 0.0175      Diffuser Depth Below Water Surface, ft 13.0
Transfer Efficiency per Foot of Submergence, % 2.00%

     Denitrification Credit = [Air Rqmt * (TKNoxy / AOR) * 50% * ((TKNo - TNe) / TKNo)], scfm 76 128

Where: TNe = TKNo / 2 (assumed when D.O. control is not used)

     Total Aeration Required in Aeration Basin, scfm 233 399

     Air Correction
icfm = scfm / [((Tstd + 460) / (Tair + 460)) * ((PH - (RH% * SVPTair)) / (14.7 - (RH%std * SVPstd))) * ((PA / PH)]

Where: Tstd, 
oF 68 Tair Maximum Air Temperature, oF 104

RH%std 36% RH% Maximum Relative Humidity, % 90%
SVPstd, psi 0.34 SVPTair Saturated Vapor Pressure of Air @ Tair, psi 1.058

PA Actual Atmospheric Pressure after Blower Inlet, psi 14.17

     Minimum Air Required for Mixing in First Stage Aeration Basin, cfm 119 Side Roll
     Minimum Air Required for Mixing in Second & Third Stage Aeration Basin, cfm 135 Side Roll

Minimum Air Required for Operating Full Plant, cfm (mixing requirement for 24 hrs) 495

Design Peak Design Peak
Aeration Pressure, in. H2O 198 198
   psi, std (does not include blower inlet/outlet) 7.1 7.1

scfm scfm icfm icfm
Aeration Basin - Fine Bubble 233 399 274 469
Aeration Basin - Coarse Bubble 221 269 261 317
Aerobic Digester Tank (sequenced aeration) 244 244 244 244
Bio-P / Selector Tank 16 16 16 16
Clarifier RAS Airlift Pumps & Skimmers 62 62 62 62

Total Air Required 776 990 857 1,108
Total Air Available 1,101 1,352

POWER REQUIREMENTS Unit Power Power
Operating Power for Aeration Basin, HP Blower 23.7 33.3
Operating Power for Digester, HP Blower 10.8 10.4
Operating Power for Bio-P Fermentation Zone, HP Blower 0.7 0.7
Operating Power for Clarifier, HP Blower 2.8 2.6
Operating Power for Anaer. Selector Zone, HP Mixer 0.7 0.7
Operating Power for Pneumatic System, HP Air Compr. 0.4 0.4

Operating Power Required at Full Loading, HP 39.1 48.1

Minimum Power Required to Operate Full Plant , HP 27.1

Aero-Mod, Inc.
AERATION DESIGN CALCULATIONS



Project: Tuscarora Twp, MI - Phase II Date: 5-Mar-19
Engineer: Performance Engineering Units: English
Diffuser Type Used: Stainless Steel Coarse Bubble

AERATION REQUIREMENTS - SECOND & THIRD STAGE Design Peak
Removal in Second Stage 35% 27.5%

Oxygen Required  for BOD [Q * BODrem * 8.34 * O2 Req. / 24], lbs O2/hr 8.3 10.3
Oxygen Required for TKN [Q * TKNrem * 8.34 * O2 Req. / 24], lbs O2/hr 9.0 10.5

Actual Oxygenation Rate (AOR), lbs O2/hr 17.4 20.9

Standard Oxygenation Rate (SOR), lbs O2/hr 32.7 39.3
          SOR = [(AOR * Cs,20) / (a * Q^(T-20) * (Tau * W * b * Cs,20 - CL) * F)]

Where: Cs,T,H Actual Value of D.O. Saturation, mg/l 9.08 CL Residual D.O. Conc, mg/l 2.0